FCC Part 15.247 DA 00-705_Test Report

A.1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] LimitfMHz] Verdict
DH5 2402 1.037 PASS
DH5 2441 1.029 PASS
DH5 2480 1.036 PASS

2DH5 2402 1.290 PASS
2DH5 2441 1.292 PASS
2DH5 2480 1.291 PASS
3DH5 2402 1.295 PASS
3DH5 2441 1.298 PASS
3DH5 2480 1.299 PASS
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Agllerlt Spectrum Arlalyzer Occupied BW

S0G  AC

ALTGM AUTC

20 dB Bandwidth_DH5_2402

10:47:38 AM Dec 15, 2017

MSG

STATUS

||Center Freq 2 402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 111
#IFGam:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402012 GHz
Ref Offset9.01 dB
10 dBidiv Ref 20.00 dBm 1.0461 dBm
w Center Freq
— ] 2.402000000 GH32
A
P AN
i e
e ~ v
N NS
Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms CF Step
200.000 kH3z
Occupied Bandwidth Total Power 10.9 dBm Auto Ma
895.88 kHz —
Transmit Freq Error 3.040 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 1.037 MHz x dB -20.00 dB
MSG STATUS
20 dB Bandwidth_DH5 2441
.ﬂgllznl Spectrum Andlyzer Occupied BW
RL S0&  AC SENSE:PULSE ALIGH AUTC 10:50:41 M Dec 15, 2017
||Center Freq 2 441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset9.01 dB
10 dBidiv  Ref 20.00 dBm 1.2768 dBm
og T
100 ’1 CenterFreg
0.0 Y 2.441000000 GH3z
-10.0 -"“/N‘P/ [,
| L~ IRV
200 ™,
-30.0 f“f ™
0.0 /_/ ]
[y
-50.0
60,0
700
Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| CF Step
200.000 kH3
Occupied Bandwidth Total Power 11.1 dBm Auto Ma
888.34 kHz —
Transmit Freq Error 1.652 kHz OBW Power 99.00 % 0 HZ
x dB Bandwidth 1.029 MHz x dB -20.00 dB
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SEMSEPULEE

ALIGN AUTO

20 dB Bandwidth_ DH5_2480

10:52:15AM Dec 15, 2017

Frequency

||ente|- Freq 2.480000000 GHz Center Fréq:2.430000000 GHz Radio Std: None
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480016 GHz
Ref Offset9.01 dB
10 dBidiv  Ref 20.00 dBm 0.85887 dBm
og
100 | 1 CenterFreqg
0.0 7 2.480000000 GH32
100 ’fﬂ =
|| ""’\/x\v
-20.0 > = N
300 v '
400 o \\“ ]
o
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms CF Step
200.000 kHz
Occupied Bandwidth Total Power 10.8 dBm Auto Mal
891.61 kHz
Freq Offs
Transmit Freq Error 2.348 kHz OBW Power 99.00 % 0 Hz
X dB Bandwidth 1.036 MHz xdB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_2DH5_2402

MSG

STATUS

U RL RF S50G  AC SENSE:PULSE ALIGH AUTO 10:54:34 &M Dec 15, 2017
[Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.402164 GHz
Ref Offset 9.01 dB
10dBidiv Ref 20.00 dBm -0.94137 dBm
|
.1 Center Freq
2.402000000 GH3
NMMM o
e ~{]
~ ‘,-/ \‘\ ™
Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms CF Step
200.000 kHz
Occupied Bandwidth Total Power 9.19 dBm Auta Ma
1.1730 MHz —
Transmit Freq Error -1.732 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 1.290 MHz x dB -20.00 dB
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20 dB Bandwidth_2DH5_2441

MSG

STATUS

i RL RF S0G  AC SEMSE:PULEE ALIGHN AUTO 10:56:55 aM Dec 15, 2017
[Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset 9.01 dB
10dBidiv___ Ref 20.00 dBm -0.74450 dBm
[+]+] |
0o ’1 CenterFreg
0.00 2.441000000 GH3
-10.0 NMMM P
|7 ~
-20.0
40,0 et ] SN
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms CF Step
200.000 kHz
Occupied Bandwidth Total Pawer 9.32 dBm Auto Ma
1.1749 MHz
Freq Offs
Transmit Freq Error -1.955 kHz OBW Power 99.00 % 0 Hz
¥ dB Bandwidth 1.292 MHz x dB -20.00 dB

20 dB Bandwidth_2DH5_2480

Agilent Spectrum Analyzer - Occupied BW

MSG

STATUS

U RL RF S50G  AC SENSE:PULSE ALIGH AUTC 10:58:20 &M Dec 15, 2017
[Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.480162 GHz
Ref Dffset 9.01 dB
Ref 20.00 dBm -0.88143 dBm
|
.1 Center Freq
2.480000000 GH32
— NMW\ .
7 ~
7 e
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms CF Step
200.000 kHz
Occupied Bandwidth Total Power 9.10 dBm Auta Ma
1.1749 MHz —
Transmit Freq Error -1.924 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB
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20 dB Bandwidth_3DH5_2402

SEMSEPULEE ALIGN AUTO 11:01:06 AM Dec 15, 2017

Frequency

||ente|- Freq 2.402000000 GHz Center Fréq:2.402000000 GHz Radio Std: None
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.40216 GHz
Ref Offset 9.01 dB
10dBidiv___ Ref 20.00 dBm -1.9847 dBm
og |
0o ’1 CenterFreg
0.00 2.402000000 GH3
100 - S EaaV i,
200 e e
-30.0 / \
00 | / \ =
-50.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms CF Step
200.000 kHz
Occupied Bandwidth Total Pawer 7.30 dBm Auto Ma
1.1798 MHz
Freq Offs
Transmit Freq Error 2.039 kHz OBW Power 99.00 % 0 Hz
¥ dB Bandwidth 1.295 MHz x dB -20.00 dB

MSG STATUS

20 dB Bandwidth_3DH5_2441

Agilent Spectrum Analyzer - Occupied BW

RL RF S0G  AC SEMSE:PULSE ALTGM AUTC 11:03:31 AM Dec 15, 2017

Center Freq: 2.441000000 GHz Radio 5td: None

[Center Freq 2.441000000 GHz _
—— Trig:Free Run Avg|Hold:=111

Frequency

#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.44116 GHz
Ref Offset 9.01 dB
10 dBidiv Ref 20.00 dBm -1.7566 dBm
|
1 Center Freq
M’\ 2.441000000 GH3
M .

/M

Bl S

Center 2.441 GHz Span 2 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms|

Occupied Bandwidth Total Power 7.50 dBm
1.1847 MHz

Transmit Freq Error 1.194 kHz OBW Power 99.00 %

¥ dB Bandwidth 1.298 MHz x dB -20.00 dB

MSG STATUS
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20 dB Bandwidth_3DH5_2480

SEMSEPULEE ALIGN AUTO 11:05:16 AM Dec 15, 2017

Center Freq: 2.480000000 GHz

Frequency

[Center Freq 2.480000000 GHz _ Radie Std: Nene
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 9.01 dB
10 dBidiv  Ref 20.00 dBm -1.8186 dBm
[+]+] |
0o 1 CenterFreg
0.00 2.480000000 GH3
-10.0 ] ™,
-20.0 /M m,\a\
-30.0 / \
-40.0 | f‘/ \‘\ P —
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms CF Step
200.000 kHz
Occupied Bandwidth Total Power 7.48 dBm Auto Mal
1.1847 MHz
Freq Offs
Transmit Freq Error 1.365 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 1.299 MHz x dB -20.00 dB

MSG

STATUS
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A.2.Conducted Peak Output Power

Measured
Test Maximum Limits .
Test Mode Channel Peak (dBm) Verdict
Power(dBm)
DH5 2402 3.729 30 PASS
DH5 2441 3.612 30 PASS
DH5 2480 3.387 30 PASS
2DH5 2402 3.036 30 PASS
2DH5 2441 2.948 30 PASS
2DH5 2480 2.753 30 PASS
3DH5 2402 3.435 30 PASS
3DH5 2441 3.422 30 PASS
3DH5 2480 3.190 30 PASS
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Conducted Peak Output Power_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGMN AUTO

10:48:10 AM Dec 15, 2017

|[Center Freq 2.402000000 GHz | Avg Type: Log-Pur mace[{23456|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 TYPE (M it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 9.01 dB Mkr1 2.401 952 500 GHz AutoTun
10 dBidlv  Ref 20.00 dBm 3.729 dBm
iLog
Center Freq
100 ’1 2.402000000 GH3
0.00 e I—
I Start Freg
.00 2.399500000 GHz
=200
Stop Freq
0 2.404500000 GH
-40.0 CF Step
500.000 kH
Auto Mai
500
£0.0 Freq Offs
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_ DH5 2441

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGN AUTO

10:51:13AMDec 15, 2017

|[Center Freq 2.441000000 GHz | Avg Type: Log-Pwr Weci[l2aase| requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE [ it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offeet 9.01 dB Mkr1 2.440 911 250 GHz AutoTun
10 dBidiv  Ref 20.00 dBm 3.612 dBm
iLog
CenterFreq
1o ’1 2.441000000 GH4
0.00 i —
| I StartFreg
00 2.438500000 GHZ
=200
Stop Freq
200 2.443500000 GH
-40.0 CF Step
500.000 kH
Auto Ma
-50.0
500 Freq Offs
0 H3
-70.0
Center 2.441000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_DH5 2480

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGN AUTD

10:52:47 AM Dec 15, 2017

|[Center Freq 2.480000000 GHz | Avg Type: Log-Pur mace[{23456|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 TYPE (M it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 9.01 dB Mkr1 2.479 898 125 GHz Auto Tune
10 dBidlv  Ref 20.00 dBm 3.387 dBm
iLog
Center Freq
e ’1 2.480000000 GH3
0m mm— I A——
| I Start Freq
00 2.477500000 GH3
=200
Stop Freq
a0 2.482500000 GH
-40.0 CF Step
500.000 kH
Auto Ma
£00
£0.0 Freq Offs
0 H3
-70.0
Center 2.480000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_2DH5 2402

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGN AUTO

10:55:07 AM Dec 15, 2017

[Center Freq 2.402000000 GHz | Avg Type: Log-Pur wace[{234s56|  Frequency
PNO: Fast —»— Trig:Free Run Avg[Held: 10/10 TPE | M it
IFGain:Low #Atten: 30 dB TP PPPPE
ot Ofet 901 dB Mkr1 2.401 940 625 GHz| ~ AutoTunq
10dBidiv  Ref 20.00 dBm 3.036 dBm
iLog
CenterFreq
100 ’1 2.402000000 GH3
0.00 | e T —
""" — Start Freg
400 2.399500000 GH3
=200
Stop Freq
a0 2.404500000 GH
-400 CF Step
500.000 kH
Auto Ma
-50.0
500 Freq Offs
0 H3
-70.0
Center 2.402000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_2DH5 2441

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGN AUTD

10:57:27 AM Dec 15, 2017

|[Center Freq 2.441000000 GHz | Avg Type: Log-Pur mece[{23456|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Hold:>»10/10 TYPE (M it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 9.01 dB Mkr1 2.441 047 500 GHz Auto Tung
10 dBidlv  Ref 20.00 dBm 2.948 dBm
iLog
Center Freq
100 ’.1 2.441000000 GH
0m B . —
| T— StartFreg
.00 2.438500000 GHz
=200
Stop Freg
00 2.443500000 GH
-40.0 CF Step
500.000 kH
Auto Mai
500
£0.0 Freq Offs
0 Hz
-70.0
Center 2.441000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_2DH5 2480

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC

ALIGN AUTO

10:59:01 M Dec 15, 2017

|[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr Weci[l2aase| requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE [ ittt
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offsot 9.01 dB Mkr1 2.480 160 625 GHz Auto Tung
10 dB/div  Ref 20.00 dBm 2.753 dBm
iLog
Center Freq
1o ’1 2.480000000 GH3
0.00 P S " ]
| ] Start Freq
100 2.477500000 GH3
=200
Stop Freq
00 2.482500000 GH
-400 CF Step
500.000 kH
Auto Ma
-50.0
500 Freq Offs
0 H3
-70.0
Center 2480000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGHN AUTO 11:29:23 &AM Dec 15, 2017

|[Center Freq 2.402000000 GHz | Avg Type: Log-Pur mace[{23456|  Freduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 TYPE (M it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 9.01 dB Mkr1 2.401 778 125 GHz Auto Tune
10 dBidlv  Ref 20.00 dBm 3.435 dBm
iLog
Center Freq
e ’1 2.402000000 GH3
0.00 | i e S
-] I Start Freg
400 2.399500000 GH3
=200
Stop Freq
00 2.404500000 GH
40.0 CF Step
500.000 kH
Auto Ma
£00
£0.0 Freq Offse
0 H3
-70.0
Center 2.402000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_3DH5 2441

Agilent Spectrum Analyzer - Swept SA

] RL RF S04 AC SENSEPULSE ALIGH AUTO 11:29:50 AM Dec 15, 2017
[Center Freq 2.441000000 GHz | Avg Type: Log-Pwr wacEl2aesp|  reduency
PNO: Fast —»— Trig:Free Run Avg[Held: 10/10 TPE | M it
IFGainLow  #Atten: 30 dB ver|F PPPFP
Ref Offect 901 dB Mkr1 2.440 965 625 GHZ|| ~ AutoTung
10 dBidiv  Ref 20.00 dBm 3.422 dBm
iLog
CenterFreq
1010 '1 2.441000000 GHz
000 M,.-——"'“M e ]
T Start Freg
-00 2.438500000 GHz
=200
Stop Freq
- 2.443500000 GH
400 CF Step
500.000 kH
Auto Mai
-50.0
500 Freq Offse
0 Hz
-70.0
Center 2.441000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULSE ALIGHN AUTO 11:30:29 &M Dec 15, 2017

|[Center Freq 2.480000000 GHz | Avg Type: Log-Pur mece[{a3456|  reduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 TYPE (M it
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 9.01 dB Mkr1 2.479 991 875 GHz Auto Tune
10 dBidlv  Ref 20.00 dBm 3.190 dBm
iLog
Center Freq
100 ’1 2.480000000 GH3
0.00 . ]
| —— Start Freg
.00 2.477500000 GHz
=200
Stop Freq
00 2.482500000 GH
40.0 CF Step
500.000 kH
Auto Mai
500
B0.0 Freq Offse
0 Hz
-70.0
Center 2.480000 GHz Span 5.000 MHZ
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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A.3.Carrier Frequency Separation

Test Mode Test Channel ResultifMHz] LimitfMHz] | Verdict
DH5 2402 1.089 0.69 PASS
DH5 2441 0.968 0.69 PASS
DH5 2480 1.108 0.69 PASS

2DH5 2402 1.136 0.86 PASS
2DH5 2441 1.024 0.86 PASS
2DH5 2480 1.266 0.86 PASS
3DH5 2402 1.004 0.86 PASS
3DH5 2441 1.054 0.87 PASS
3DH5 2480 0.908 0.87 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer, - Swept SA

RF S0%  AC ALIGN AUTO 11:32:00AM Dec 15, 2017

|Center Freq 2.402500000 GHz ] Avg Type: Log-Pwr TRACE[] 2345 §
PNO: Wide —»— Ttig: Free Run Avg|Hold: 10/10 TYPE M ekl
IFGainlow  #Atten:30 dB vetf FEFPP
et Offset 001 dB AMkr1 1.088 50 MHz
19gBiav_Ref 20.00 dBm 0.624 dB
10.0 0‘”-\‘2
0.00 m\”f wwvy m\v B A WasSa a1
0.0 - ﬂ\rW Mnn - YN \’W\/‘h
i T MW ATV
=200
300
-400
-50.0
-60.0
-70.0
Start 2.401500 GHz Stop 2.403500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
|w MODE| TRC| SCL R T FUNCTIOM FUMCTION wIDTH FUNCTION YALUE  »
A2 | | fl(A)  108850MHz|[(A) 062498 | [ ]
2 | 240206626GHz|  3052dBm| | | ]
£l | I S
411
5 Il
¢ Il
7
s Il
ey |
10 I
o [ -__——_)v
MSG STATUS

Frequency

Center Freq
2.402500000 GH

StartFreg
2.401500000 GHZ

Carrier Frequency Separation_DH5 2441

ALIGN AUTO 11:32:194M Dec 15, 2017

|Center Freq 2.441500000 GHz ] #Avg Type: RMS NPT
PNO: Wide —— Trig: Free Run Avg|Hold: 1010 TYPE | M bt
IFGain:Low #Atten: 30 dB TP FPPRP

Ref Offset9.01 dB AMkr1 968 kHz

Frequency

CenterFreq
2.441500000 GH4

StartFred
2.440500000 GHZ

199Biav_Ref 20.00 dBm -0.065 dB
1A2
1nn
o0 " {\_{\.“"'—“"";VC‘;_T'_‘(V"‘\W wf‘l"'\v"mnvu
0.0 nr»/\'ﬂﬂ \’P\"'"'\ nf”'/ﬁm km\f\nmﬂ
LT KA N ]
200
-30.0
-40.0
-E0.0
-B0.0
-70.0
Start 2.440500 GHz Stop 2.442500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
|w MODE| TRC| SCL ® N FUNCTION FUMCTION WIDTH FUNCTION WALUE Eall [=' 1840
(A2 | [flfA)  O6BkHz[(n) 006548 | [ ]
2 | 2441006GHz[  3107dBm| | | ]
3l I R
1N
5l
¢ Il
7
s Il
ol
10 I
<11 | -__——_) ¥
MSG STATUS
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Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer, - Swept SA

o0 AC SEMSEPULZE ALIGH AUTO 1132:37 AM Dec 15, 2017

|Center Freq 2.479500000 GHz #Avg Type: RMS TRecE[[2345 6
PNO: Wide —»— Ttig: Free Run Avg|Hold: 10i10 TYPE|M ekt
IFGain:Low #Atten: 30 dB TP FRFFF
AMkr1 1.108 MHz
Ref Offset9.01 dB
1L%gB.fdiv Ref 20.00 dEm 0.491 dB
10.0 411\2
)
0.00 MT me”""w-‘wb é"h !\M ﬂuvr\_.-\/w-'wv\,-r-v "‘nVIr\v
100 TRty Falt hey
iV A vw\,\
=200
-300
-400
500
-60.0
-70.0
Start 2.478500 GHz Stop 2.480500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
FUNCTIOM FUMCTION WIDTH FUNCTIOM WALUE ~

| MKR MODE| TRC| SCL

A2 | | f (A 1.108 MHz 0491 B
[ F | I

I
2.479 044 GHz 2.861 dBm I
- ] 1

STATUS

Frequency

Auto Tung

il RL RF Sog  AC SEMSE:PULSE ALIGH AUTO 11:11:37 AM Dec 15, 2017

|Center Freq 2.402500000 GHz ] #Avg Type: RMS TecE[2345 6

PNO: Wide —+— 1rig: Free Run Avg|Hold: 1010 TYPE [V

IFGain:Low #Atten: 30 dB o FRPPFPF

Ref Offzet 9.01 dB AMkr1 1.136 MHz

1L%gB.fdiv Ref 20.00 dBm 1.427 dB

|
100 ’1A2

0on

00 W(wm\/ WwwwwﬂJw Y WL'\'-‘U‘\—-""’Y‘\W
200
300
-40.0
-50.0
-60.0
-70.0

Start 2.401500 GHz
Res BW 100 kHz

Stop 2.403500 GHz
#VBW 300 kHz

Sweep 1.000 ms (1001 pts)

m-- 1.136 MHz 1 427 dB _—_
2401888 GHz 0091dBm[ |
I

| MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH

2
3
4
5
6
7
8
9
0
1

1
1
<

=
W
2]

Frequency

Auto Tung

FUNCTION VALUE | |JAULO




\ FCC Part 15.247_DA 00-705_Test Report

Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer, - Swept SA

o0 AC SEMSEPULZE ALIGH AUTO 111313 AM Dec 15, 2017

|Center Freq 2.441500000 GHz #Avg Type: RMS TRACE[2345 6
PNO: Wide —+— 1'1g: Free Run Avg|Hold: 1010 TYPE |V b
IFGain:Low #Atten: 30 dB verP FRFPP
AMEkr1 1.024 MHz
Ref Offset9.01 dB
1L%gB.fdiv Ref 20.00 dBm 0.011 dB
T
100 142
000 bl !
-10.0
-0
0.0
-40.0
500
-60.0
-70.0
Start 2.440500 GHz Stop 2.442500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
FUNCTIOM FUMCTION WIDTH FUNCTIOM WALUE ~

| MKR MODE| TRC| SCL

A2 | | f (A 1.024 MHz 0011dB
[ F | I

I
2.441 044 GHz 1531 dBm I
- ] 1

STATUS

Frequency

Auto Tung

il RL RF Sog  AC SEMSE:PULSE ALIGH AUTO 11:13:36 AM Dec 15, 2017

|Center Freq 2.479500000 GHz ] #Avg Type: RMS TecE[2345 6

PNO: Wide —+— 1rig: Free Run Avg|Hold: 1010 TYPE [V

IFGain:Low #Atten: 30 dB o FRPPFPF

Ref Offzet 9.01 dB AMkr1 1.266 MHz

1L%gB.fdiv Ref 20.00 dBm 0.136 dB

100 142
e _1®

WW“* \WW%WWHW My MMW
-10.0
200
00
400
-50.0
-60.0
-70.0

Start 2.478500 GHz Stop 2.480500 GHz

Frequency

Auto Tung

Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
| MKR MODE| TRC| SCL X FUNCTION FUMCTION WIDTH FUNCTION VALLUE —  |AULO
A2 ] JFlAY  1.266 MHz[(A] 0136d Bl ! ]
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Carrier Frequency Separation_3DH5_ 2402

Agilent Spectrum Analyzer, - Swept SA

o0 AC SEMSEPULZE ALIGH AUTO 11:19:17 AM Dec 15, 2017

|Center Freq 2.402500000 GHz #Avg Type: RMS TRecE[[2345 6
PNO: Wide —»— Ttig: Free Run Avg|Hold: 10i10 TYPE|M ekt
IFGain:Low  WAtten: 30 dB pETfP FPPF PR
AMkr1 1.004 MHz
Ref Offset9.01 dB
10 gBIdiv Ref 20.00 dEm 0.044 dB
T
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il RL RF Sog  AC SEMSE:PULSE ALIGH ALUTO 11:20:53 AM Dec 15, 2017

|Center Freq 2.441500000 GHz ] #Avg Type: RMS TecE[2345 6

PNO: Wide —+— 1rig: Free Run Avg|Hold: 1010 TYPE [V
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Carrier Frequency Separation_3DH5 2480

Agilent Spectrum Analyzer, - Swept SA

il RL RF a0g  AC SEMSE:PULSE ALIGH AUTO 11:22:13AM Dec 15, 2017
|Center Freq 2.479500000 GHz ] #Avg Type: RMS TRACE[] 2345 §
PNO: Wide —»— Ttig: Free Run Avg|Hold: 10/10 TYPE M ekl
IFGainlow  #Atten: 30 dB oerfP PPPPP
Ref Offset9.01 dB AMkr1 908 kHz
19gBiav_Ref 20.00 dBm 2.003 dB
T
10.0 .1A2
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Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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A2 [ fl(AY G908 kHg[(d)  2003¢8[ [ | ]
[ F | | 2479096GHz| ©0779¢Bm | [ ]
- ] 1
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Auto Tung
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A.4.Dwell Time

o S Width[ﬁﬁusrlsr;[op/ch] Hop;!—[(r)l?[L*ch] Dol e L] | Ve
DH5 2402 2.87 106.7 0.306 04 | PASS
DH5 2441 2,87 106.7 0.306 04 | PASS
DH5 2480 2.87 106.7 0.306 04 | PASS
2DH5 2402 2.88 106.7 0.307 04 | PASS
2DH5 2441 2.88 106.7 0.307 04 | PASS
2DH5 2480 2.88 106.7 0.307 04 | PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 2.88 106.7 0.307 04 | PASS
3DH5 2480 2.88 106.7 0.307 04 | PASS
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X
l'onscend
Dwell Time_DH5 2402
lg;lenl Spectrum Analyzer Swept SA
S0Q  AC ! ALIGH AUTO 10:47:56 AM Dec 15, 2017
I‘Center Freq 2 402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TR&E|1 23456 Frequency
PNO: Fast —+— 1rig: Video TYPE |t
IFGain:Low #Atten: 30 dB oerfP PPPPP
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ALIGNAJTO | 10:50053 AM Dec 15, 2017
|Center Freq 2. 4410[](](](][] GHz Trig Delay-2.633 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PNO: Fast —»— T1tig: Video TYPE|\
IFGainlow  #Atten: 30 dB perlff PRFFF
AMKr 2.874 ms||  AUtoTU
10 dB/div__Ref 20.00 dBm 0.83 dB
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Wse STATUS

ALIGN AUTD 10:52:34 &M Dec 15, 2017

|\Center Freq 2 480000000 GHz Trig Delay 2633 ms  Avg Type: Log-Pwr TRACE |1 23456 Frequency
PNO: Fast —»— T1tig: Video TYPE|,
IFGain:Low #Atten: 30 dB perfP FEEFRF
AMKr 2.874 ms||  AutoTung
10dBidiv_Ref 20.00 dBm 1.15 dB
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Dwell Time_2DH5_2402
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ALIGN AUTD 10:54:53 &M Dec 15, 2017

|\Center Freq 2. 4020[](](](][] GHz Trig Delay 2633 ms  Avg Type: Log-Pwr TRACE|112345 6
TYPE |\

Frequency

PNO: Fast —»— T1tig: Video

IFGain:Low #Atten: 30 dB TP FRFRR
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ALIGN AUTD 10:57:14 &M Dec 15, 2017

|Center Freq 2 441000000 GHz Trig Dela\lr 2633 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PNO: Fast —»— T1tig: Video TYPE|,
IFGain:Low #Atten: 30 dB perfP FEEFRF
AMKr1 2.877 ms||  AutoTung
10dBidiv_Ref 20.00 dBm -2.01 dB
0.0 Center Freg
oo 142 2.441000000 GH3
) Mﬁ'
_mw__%ﬁ& ; PP PIATAA_12,..
-200
-30.0
-40.0
-50.0
700
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts)
| MKR MODE| TRC| SCL " Y FUNCTION FUMCTION WIDTH FUNCTION VALUE | |ALLO
A2 [ty 000 2877Tms{(d 0 2010B] 0000 [ 0000000 | 000000000000 ]
Pl F [ [t[ = 2530ms| -
3
4
6
6
7
8
9
10
1
4
M3G

Dwell Time_2DH5 2480
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ALIGN AUTD 10:58:48 &M Dec 15, 2017

|Center Freq 2. 4800[](](](][] GHz Trig Delay 2633 ms  Avg Type: Log-Pwr TRACE|1 2345 6

TYPE|!

Frequency

PNO: Fast —»— T1tig: Video
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ALIGN AUTD 11:01:254M Dec 15, 2017
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Dwell Time_3DH5_2441




\ FCC Part 15.247_DA 00-705_Test Report
d

ALIGN ALITO 11:03:51 AM Dec 15, 2017
|Center Freq 2. 4410[](](](][] GHz Trig Delay 2633 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PNO: Fast —»— T1tig: Video TYPE|\
IFGainlow  #Atten: 30 dB oerfP PPPPP
AMKr1 2.879 ms||  AutoTung
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ALIGN AUTD 11:05:36 4M Dec 15, 2017

|\Center Freq 2 480000000 GHz Trig Dela\lr 2533 ms  Avg Type: Log-Pwr TRACE |1 23456 Frequency
PNO: Fast —»— T1tig: Video TYPE|,
IFGain:Low #Atten: 30 dB perfP FEEFRF
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A.5.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 | PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer, - Swept SA

ALIGN AUTD 11:10:104M Dec 135, 2017

|Center Freq 2.441750000 GHz

#Avg Type: RMS TRACE[1 23456

PNO: Fast —— 1tig: Free Run Avg|Hold: 10110 TYPEIM

IFGain:Low #Atten: 30 dB ETPFPRPP
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Hopping Channel Number_2DH5_ 2402
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ALIGHN AUTO 11:1A:02 &M Dec 15,2017
[Center Freq 2.441750000 GHz #Avg Type: RMS WAE[123456| reduency
PNO: Fast —»— 1tig: Free Run Avg|Hold: 10/10 TYPE| M ekt
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| ALIGNAUTD | 1124140 AM Dec 15,2017
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A.6.Band-edge for RF Conducted Emissions

I P I I T
DH5 2402 On 3.492 -48.578 -16.51 PASS
DH5 2402 Off 3.285 -49.187 -16.72 PASS
DH5 2480 On 3.383 -48.775 -16.62 PASS
DH5 2480 Off 3.081 -48.146 -16.92 PASS
2DH5 2402 On 2.284 -48.902 -17.72 PASS
2DH5 2402 Off 1.427 -49.334 -18.57 PASS
2DH5 2480 On 2.297 -48.421 -17.7 PASS
2DH5 2480 Off 1.385 -48.828 -18.62 PASS
3DH5 2402 On 2.356 -48.640 -17.64 PASS
3DH5 2402 Off -1.358 -48.880 -21.36 PASS
3DH5 2480 On 2.267 -47.890 -17.73 PASS
3DH5 2480 Off 0.133 -49.015 -19.87 PASS
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Band-edge for RF Conducted Emissions_DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept 5A

G068 AC ALIGN AUTO 11:08:16 AMDec 15, 2017

[Center Freq 2.400000000 GHz #Avg Type: RMS waE[12345¢6|  Freduency
PNO: Fast —»— Ttig: Free Run Avg[Hoeld: 1010 TrPE |11 i
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ALIGMN AUTD 10:48:25 AM Dec 15, 2017
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Band-edge for RF Conducted Emissions_DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept S5A
l RL RF 09 AC SEMNSE:PULEE ALIGN AUTO 11:09:27 AM Dec 15, 2017 F
[Center Freq 2.483500000 GHz , #Avg Type: RMS RACE[12345 6 requency
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] RL RF S0 AC SEMSE:PULSE ALIGN AUTO 10:53:01 AM Dec 15, 2017
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Band-edge for RF Conducted Emissions_2DH5 2402_Hopping On

Agilent Spectrum Analyzer - Swept S5A

S0Q  AC

ALIGMN AUTD 111250 AMDec 15, 2017

|[Center Freq 2.400000000 GHz #Avg Type: RMS TmacE[{2a455|  requency
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 THPE |l it
IFGainlow  HAtten: 30 dB perfP PPPF P
Ref Offset9.01 dB Mkré 2.389 755 0 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm -48.902 dBm
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] RL FF 00 AC SENSE:PULSE ALIGN AUTO 10:55:22 AM Dec 15, 2017
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept S5A

RF S0Q  AC

[Center Freq 2.483500000 GHz

PNO: Fast —»— Trig:Free Run

ALIEN AUTO
#Avy Type: RMS
Avg[Held: 1010

111449 AMDec 15, 2017

TRACE[1/2345 6
TPE| I okt

IFGainLow  HAtten: 30 dB cerfP PPPPP
Mkrd 2.495 035 0 GHz
Ref Offset 9.01 dB
10gBidv_Ref 20.00 dBm -48.421 dBm
100 v1
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’ l -17.70 dBm|
“l ) .4 3

Center 2.48350 GHz Span 60.00 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 5.867 ms (8001 pts)
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2.453500000 GH3
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& | I N I B
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MSG STATUS

RF SOQ  AC

ALIGN AUTO

10:59:16 AM Dec 15, 2017

#Avyg Type: RMS
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|[Center Freq 2.489000000 GHz ,
PNO: Fast —»— Trig:Free Run
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Auto Tung

CenterFred
2.489000000 GH4

StartFred
2.478000000 GH3

IFGain:Low #Atten: 30 dB cerfP PPPPP
Mkrd 2.498 097 00 GHz

Ref Offset 9.01 dB
19gBidv_Ref 20.00 dBm -48.828 dBm

1

l \ -15.62 dBim|
g ¢
Ly PRy T L STl N R e S S
Start 2.47300 GHz Stop 2.50000 GHz
Res BW 100 kHz #VEW 300 kHz Sweep 2.133 ms (8001 pts)

MKR MODE| TRC| 5CL

" A
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il N | [ f | 2483500 00 GHz 51781dBm| | ]

FUNCTION FUNCTION WIDTH FUMCTION VSLUE A

Bl N[ [ f| 2,500 000 00 GHz 51584dBm| | [ |
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept S5A

S0Q  AC ALIGMN AUTD 1120030 AM Dec 15, 2017

[Center Freq 2.400000000 GHz #Avg Type: RMS TRACE[[[2345 6 Frequency
PHO: Fast —»— Trig: Free Run Avg|Hold: 10/10 THPE | ke
IFGain:Low  HAtten: 30 dB perfP PPPF P
Ref Offset9.01 dB Mkré 2.375 962 5 GHZ Auto Tung
10 dBialy Ref 20.00 dBm -48.640 dBm
R}1 Center Freg
i trdt Ao, { il | 2.400000000 GH3
/ oy (i
! -17 64 dBm)
{ StartFre
],J 2.370000000 GH3
4
’ 23 2
Stop Fred
2430000000 GH
Center 2.40000 GHz Span 60.00 MHz CF Sten
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MH
MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUMCTION VSLUE uto Mal

kS A

‘ 1 NN 2,427 165 0 GHz 2,356 dBm

d N | [ f|  24000000GHz|  50.810 dBm|
&l N | [f|  23900000GHz|  51.296 dBm|
| N[ [f]  23759625GHz[ 48640 dBm|
& | I N I B
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8
9
10
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<
MSG STATUS

SOQ  AC ALIGN AUTO

11.01:53 AMDec 15, 2017

|[Center Freq 2.357000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 THPE [l i
IFGain:Low  WAtten: 30 dB oeTfP FPPF R
Auto Tune
Ref Offcet 9.01 dB Mkr4 2.377 210 GHZ
10 gBIdiv Ref 20.00 dBm -48.880 dBm
<>1 Center Freg
ﬁ 2.357000000 GH3
1 6
StartFreq
4 . Y M 2.310000000 GHZ
DR TR T WWUW‘W%WNQQ?W&‘L
Stop Freg
2.404000000 GH
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MH
MKR| MODE| TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTION VaLUE & uto Mal

" A
1 N 2,401 979 GHz 438dBm| | 0 ]

ol N[ [ f] 2,390 000 GHz 52016dBm| [ [ ]

‘ il N[ [ f] 2,400 000 GHz 49342dBm| [ [ ]
| f ] 2377 210 GHz 4880dBm| [ ]
I R R
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept S5A

] RL RF S0Q  AC SEMSEPULEE ALIGMN AUTD 1L AMDec 15, 2017

[Center Freq 2.483500000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg[Held: 1010 TrPE |1l i
IFGaiLow  WAtten: 30 dB perfP PPPF P
Auto Tung
Ref Offsct .01 dB Mkrd 2.494 360 0 GHz
10 gBIdiv Ref 20.00 dBm -47.890 dBm
! CenterFreq
B AN S G 2483500000 GHy
ll -17.73 dBm|
| StartFre
M . 2.453500000 GH3
2 3
X AT T
Stop Freg
2513500000 GH
Center 2.48350 GHz Span 60.00 MHz CF Sten
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MM
MKR| MODE| TRC| SCL R T FUMNCTION FUNCTIOM WIDTH FUNCTION VaLUE IJ_tO Mal
l N[ [ f]  24618476GHz| 2267 dBm|
Al N | [ fF|  24835000GHz|  50.052 dBm|
fl N | [ f|  25000000GHz[ 50423 dBm
I N[ [f]  24043600GHz[  -47.890 dBm|
g - rrr ]
7
8
9
10
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<
MSG STATUS

] RL RF SOQ  AC SEMSERULEE ALIGN AUTO 11:06:04 AM Dec 15, 2017

[Center Freq 2.489000000 GHz #hvg Type: RMS maclTagass|  Frequency
PNO: Fast —»— Trig:Free Run Avg[Held: 1010 THPE |l ettt
IFGain:Low #Atten: 30 dB weTfP FREEP
o Omesto01 dB MKkr4 2.494 654 00 GHZ Auto Tung
10d8idv_Ref 20.00 dBm -49.015 dBm
1 CenterFred
2.489000000 GH3
/M
[ \ 1987 dB|
[ \ StartFreq
/wl M ) 2.478000000 GH3
/ VL ¢ 3
fd e Y L v R A AT T Ty
Stop Freg
2500000000 GH
Start 2.47800 GHz Stop 2.50000 GHz CF Sten
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MH
MKR WMODE| TRC SCL. " A FUNCTION FUMNCTION WIDTH FUMCTION WaLUE - u_to Ma
(O N[ [f]  248005700GHz[  0433dBm| [ [ |
A N | | f|  243350000GHz|  51786dBm| | [ ]
fl N | [ f|  250000000GHz]  &3131dBm| | [ ]
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A.7.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre | RBW VBW Limit .
Test Mode Channel [MHz] [MHz] [kHz] [kHz] Pref[dBm] [Iaer”e]I] [dBm] Verdict
DH5 2402 30 25000 100 300 3.394 | -43.358 16<6-06 PASS
<-
DH5 2441 30 25000 100 300 2.954 | -42.641 17.046 PASS
DH5 2480 30 25000 100 300 3.057 | -43.580 =~ PASS
16.943
2DH5 2402 30 25000 100 300 2.004 | -43.755 17<9-96 PASS
<-
2DH5 2441 30 25000 100 300 1.936 | -43.102 18.064 PASS
2DH5 2480 30 25000 100 300 1.33 -44.313 [<-18.67| PASS
3DH5 2402 30 25000 100 300 -0.157 | -43.795 < PASS
20.157
3DH5 2441 30 25000 100 300 -2.679 | -43.428 22<6-79 PASS
3DH5 2480 30 25000 100 300 0.086 | -43.923 19<9'14 PASS
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RF Conducted Spurious Emissions_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF SO&  AC i ALIGN AUTO 10:48:36.4M Dec 15, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[1[2345 6 Frequency
PHO: Wide —»— 11ig: Free Run Avg|Hold: 10110 THPE| V] ki
IFGain:Low #Atten: 30 dB cer|P PPPPP
Ref Offset9.01 dB Mkr1 2.402 163 00 GHZ Auto Tung
10dBidiv__Ref 20.00 dBm 3.394 dBm
[s]
CenterFreg
0o .1 2.402000000 GHz
e
0.00 M ‘1
-10.0
/‘M NN\NVM 18,61 dBn|

S L7 ™
" Ny

-40.0

500

600

-700

Center 2.402000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

U RL RF S50G  AC ! ALIGH AUTO 10:48:49 4M Dec 15, 2017
[Center Freq 12.515000000 GHz #avg Type: RMS TRACE[1 23456 Frequency
PHO: Fast —»~ Trig: Free Run Avg|Hold: 2110 TYPE ] A
IFGain:Low #Atten: 30 dB L
Ref Offset 9.01 dB Mkr2 23.748 GHz
10 dBidiv__Ref 20.00 dBm -43.358 dBm
og
160 1 12.515000000 GH4
0o
-100
-16. 61 B
200
300 25,000000000 GHA

700
Start 30 MHz Stop 25.00 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
MSG STATUS

RF Conducted Spurious Emissions_ DH5 2441
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC i ALIGN AUTO 10:51:24 AM Dec 15, 2017 F
[Center Freq 2.441000000 GHz #Avg Type: RMS TRACE[T 23 45 6 requency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 1010 TVPE| ] i

IFGain:Low #Atten: 30 dB ETPPPPPP

Mkr1 2.440 856 75 GHz Auto Tune

Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm 2.954 dBm
10.0 . :
0m [
100
n"((/f M\‘ 17,05 dBm|

200 //;a \
-30.0

””’W“’W \”W

-40.0
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-60.0

-f00

Center 2441000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 10:51:37 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
Mkr2 24.457 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -42.641 dBm
0.0
1
0.00
StartFreq
100 30.000000 MH
-17.05 dBm|
=200
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_DH5 2480
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC i ALIGN AUTO 10:53:13 AM Dec 15, 2017
[Center Freq 2.480000000 GHz #Avg Type: RMS TRACE[[23 45 6 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CeT|PFPFPF
Ref Offsot 9.01 dB Mkr1 2.480 167 50 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm 3.057 dBm

10.0 ‘
K

000 //

-10.0

/M"JM -16.84 |

200 ‘ff/ \\\
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-60.0

-f00

Center 2430000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 10:53:26 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
Mkr2 23.976 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -43.580 dBm
0.0
1
0.00
StartFreq
100 30.000000 MH
-16.54 oBm|
=200
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_2DH5_ 2402
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Agilent Spectrum Analyzer - Swept SA

U RL RF S0Q AL § ALIGN AUTO 10:55:334M Dec 15, 2017
[Center Freq 2.402000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CETIPPRFPFRF
Ref Offsot 9.01 dB MKkr1 2.401 839 75 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm 2.004 dBm
100
.1
Q0o M naft
Tl T LV

-10.0 //JW \"\‘\
/ \1\ -15.00 déim

NIV \

p— i)

-40.0

-50.0

-60.0

-f00

Center 2.402000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 10:55:46 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
Mkr2 18.464 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -43.755 dBm
0.0
0m 1
StartFreq
100 30.000000 MH
-18.00 ciBm|
=200
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_2DH5 2441
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q AL § ALIGN AUTO 10:57:394M Dec 15, 2017
[Center Freq 2.441000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CeT|PFPFPF
Ref Offsot 9.01 dB Mkr1 2.441 160 50 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm 1.836 dBm
10.0
1
0.00 a a0

100 fﬂm‘/ W\\
/ \\ 1506 dBini

S N
om0 TS

-40.0

-50.0

-60.0

-f00

Center 2441000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 10:57:52 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
Mkr2 23.858 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -43.102 dBm
0.0
0.00 1
StartFreq
100 30.000000 MH
-18.06 dBm|
=200
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_2DH5_ 2480
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q AL § ALIGN AUTO 10:59:27 AM Dec 15, 2017
[Center Freq 2.480000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CETIPPRFPFRF
Ref Offsot 9.01 dB Mkr1 2.480 159 25 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm 1.330 dBm
100
1
0.00 _”.LWN\“(I““” W
| ot e ¥ W

/ \

-300 Ww M

-40.0

-50.0

-60.0

-f00

Center 2430000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 10:58:40 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
Mkr2 23.483 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -44.313 dBm
0.0
0.00 1
StartFreq
100 30.000000 MH
-18 67 cBm|
=200
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_3DH5_2402
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Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AL § ALIGN AUTO 11:02:054M Dec 15, 2017
|[Center Freq 2.402000000 GHz #Avg Type: RMS TRACEL 2345 6 Frequency
PNO: Wide —»— 11g: Free Run Avg|Hold: 1010 TPE ] ki
IFGain:Low #Atten: 30 dB ETIFFPFFRF
Ref Offset 9.01 dB Mkr1 2.402 167 75 GHz Auto Tune
E%SBMW Ref 20.00 dBm -0.157 dBm
00
1
0.00 o M
] b r\.—-v—m\,,\.,;w
100 N e W"‘J’L

s y
0n / \\ 2016 oBm|
-30.0 / "\\

-50.0

-60.0

-f00

Center 2.402000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC ! ALIGN AUTO 11:02:18 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #hwy Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 210 TYPE| I ik
IFGain:Low #Atten: 30 dB LETIFFPFFPF
MKkr2 23.246 GHz Auto Tung
Ref Offset 9.01 dB
10 gBIdiv Ref 20.00 dBm -43.795 dBm
0.0
0.00 1
StartFreq
100 30.000000 MH
=200 -20.15 dBm|
Stop Freq
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_3DH5_ 2441
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Agilent Spectrum Analyzer - Swept SA

e
-10.0 ,F‘“"M

-200 7

5 ~T7E9

i RL RF S0Q AL ALIGN AUTO 11:04:164M Dec 15, 2017
[Center Freq 2.441000000 GHz #Avg Type: RMS TRACE[[23 45 6 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CETIPPRFPFRF
Ref Offsot 9.01 dB Mkr1 2.441 100 25 GHZ Auto Tung
10 dBidiv  Ref 20.00 dBm -2.679 dBm
iLog
100
0.00 .1

-30.0 R
-40.0
500
600
-70.0
Center 2.441000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC ALIGN AUTO 11:04:20 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #Avg Type: RMS TRACE[[23 45 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE| M Wbt
IFGain:Low #Atten: 30 dB ceTlP PRPPRP
Auto Tung
Ref Offset 9.01 dB Mkr2 24.376 GHz
10 dBidiv  Ref 20.00 dBm -43.428 dBm
liLog
100
0.00
! StartFreq
-100 30.000000 MH
-200
-22 B3 B StOp Fl'e .
300 25.000000000 GH

0.0

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS

RF Conducted Spurious Emissions_3DH5_2480
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Agilent Spectrum Analyzer - Swept SA

-100 7

-13.91 dBm|

-200 /
-300

U RL RF S0Q AL ALIGN AUTO 11:06:154M Dec 15, 2017
[Center Freq 2.480000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Wide ~—»— 1rig: Free Run Avg|Hold: 10110 GEI
IFGain:Low #Atten: 30 dB CETIPPRFPFRF
Ref Offsot 9.01 dB MKkr1 2.479 831 25 GHZ Auto Tung
10 dBidiv  Ref 20.00 dBm 0.086 dBm
iLog
100
.1
0.00 B
I H )

P " e
500
600
-70.0
Center 2.480000 GHz Span 2.000 MHZ
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC ALIGN AUTO 11:06:28 AM Dec 15, 2017
[Center Freqg 12.515000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE| M Wbt
IFGain:Low #Atten: 30 dB ceTlP PRPPRP
Auto Tung
Ref Offset 9.01 dB Mkr2 25.000 GHz
10 dBidiv  Ref 20.00 dBm -43.923 dBm
liLog
100
1
0.00
StartFreq
-100 30.000000 MH3z
200 -19.91 dBm|
' Stop Freg
300 25.000000000 GH

0.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS




1) FCC Part 15.247 DA 00-705_Test Report

A.8.Restrict-band band-edge measurements

chsj; Hopping | Freq. I[Ddogvrﬁ]r Gain ?:;Oclig? [ dBuEV/m] Detector [ déLT/i;tm] Verdict
DH5 On 2310.0 -41.13 2 0 56.12 PEAK 74 PASS
DH5 On 2310.0 -53.15 2 0 4411 AV 54 PASS
DH5 On 2390.0 [ -43.19 2 0 54.07 PEAK 74 PASS
DH5 On 2390.0 [ -52.85 2 0 44.41 AV 54 PASS
DH5 On 24835 -42.76 2 0 54.49 PEAK 74 PASS
DH5 On 2483.5 -52.50 2 0 44.76 AV 54 PASS
DH5 On 2500.0 [ -42.00 2 0 55.26 PEAK 74 PASS
DH5 On 2500.0 [ -52.50 2 0 44.76 AV 54 PASS
2DH5 On 2310.0( -41.95 2 0 55.30 PEAK 74 PASS
2DH5 On 2310.0 -53.12 2 0 4414 AV 54 PASS
2DH5 On 2390.0 [ -42.75 2 0 54.51 PEAK 74 PASS
2DH5 On 2390.0 [ -52.87 2 0 44.39 AV 54 PASS
2DH5 On 2483.5( -42.08 2 0 55.17 PEAK 74 PASS
2DH5 On 2483.5 | -52.52 2 0 44.74 AV 54 PASS
2DH5 On 2500.0 | -42.04 2 0 55.22 PEAK 74 PASS
2DH5 On 2500.0 [ -52.53 2 0 44.73 AV 54 PASS
3DH5 On 2310.0 -43.14 2 0 54.12 PEAK 74 PASS
3DH5 On 2310.0 -53.12 2 0 4414 AV 54 PASS
3DH5 On 2390.0( -42.61 2 0 54.65 PEAK 74 PASS
3DH5 On 2390.0 ( -52.84 2 0 44.41 AV 54 PASS
3DH5 On 2483.5( -42.10 2 0 55.16 PEAK 74 PASS
3DH5 On 2483.5 -52.43 2 0 44.82 AV 54 PASS
3DH5 On 2500.0 [ -42.39 2 0 54.87 PEAK 74 PASS
3DH5 On 2500.0 [ -52.51 2 0 44.75 AV 54 PASS
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Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept 5A

RF SO AC SEMSEPULSE ALIGHALUTO 10:49:06 AM Dec 15, 2017 F
[Center Freq 2.352000000 GHz | Avg Type: Log-Pur TRAE[1 23456 requency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10/10 TYPE |V il
IFGain:Low #Atten: 30 dB vet|F PPPFP
Ref Offsct 9.01 dB MKr3 2.390 000 GHz
10dBidv_Ref 20.00 dBm -43.188 dBm
0o A Center Freq
0.00 {“\ 2.352000000 GH3
-10.0
=200 ,
. ( StartFreq
e < 3 } 2.300000000 GH
00 Wmmmwm 4
-50.0
-B0.0
-f0.0
Start 2.30000 GHz Stop 2.40400 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts)
MKR MODE TRC SCL FUNCTION FUNCTION wWIDTH FUMCTION WALLE ~
III--———
2 [ N [f[  2310000GHz| _A1134dBm| [ [ ]
| N | 2.390 000 GHz 43168dBm| [ [
I ) O

MEG ISTATUS

SEMSEPULSE ALIGNAUTD 10:49:18 8M Dec 15, 2017
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Agilent Spectrum Analyzer - Swept 5A
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